
 

CITY COUNCIL SPECIAL MEETING 
Wednesday, November 13, 2024 at 5:30 PM 

City Council Chambers | 202 N. Virginia Street, Port Lavaca TX 77979 

PUBLIC NOTICE OF MEETING 

The following item will be addressed at this or any other meeting of the city council upon the request 

of the mayor, any member(s) of council and/or the city attorney: 

Announcement by the mayor that council will retire into closed session for consultation with 

city attorney on matters in which the duty of the attorney to the city council under the Texas 

disciplinary rules of professional conduct of the state bar of Texas clearly conflicts with the 

open meetings act (title 5, chapter 551, section 551.071(2) of the Texas government code). 
[...]
CITY OF PORT LAVACA    CHAMBER OF COMMERCE 

 

By:  __________________________   By: ____________________________ 
 Jack Whitlow, Mayor     Jay Cuellar, Chamber President 

 

Date: _________________________   Date: ___________________________ 

 

ATTEST: 

 

________________________________ 
Mandy Grant, City Secretary 
 

95

Item 5.



96

Item 5.



97

Item 5.



98

Item 5.



COMMUNICATION

SUBJECT: Consider First amendment to Services Agreement with the Chamber of 

Commerce for Visitor’s Center and Bauer Booking Agent services. Presenter is Jody Weaver  

__________________________________________________________________

INFORMATION:

99



100

Item 6.



101

Item 6.



COMMUNICATION

SUBJECT: Consider AECOM Task Oder #8 for the Wastewater Treatment Plant (WWTP) 

expansion.  Presenter is Wayne Shaffer 

__________________________________________________________________

INFORMATION:

102



 CITY OF PORT LAVACA 

 
COUNCIL MEETING: NOVEMBER 13, 2024    AGENDA ITEM: 7 
 
DATE: 11.13.2024 
 
TO:  HONORABLE MAYOR AND CITY COUNCIL MEMBERS 
 
FROM: JODY WEAVER, INTERIM CITY MANAGER 
 
SUBJECT: PROPOSED NEXT STEPS FOR WWTP EXPANSION PROJECT  
                       (AECOM Task Order #8) 
 
 
As we have discussed a few times, the current $39M cost estimate for the Expansion to the Wastewater Treatment 
Plant is based upon a 30% Preliminary engineering design, which includes quite a lot of contingency and 
uncertainty in the estimated total cost amount. 
 
To tighten up on this estimate and have more confidence in the dollar amount needed to construct this mandated 
project, we must complete the engineering design.  AECOM has submitted the enclosed Task order #8 for Council’s 
consideration. The Basic and Additional services of this Task Order total to $1.36M and include the Final Design, 
Geotech, Environmental Information Document, Permit renewal, and bidding and are summarized on page 110 
of the packet. 
 
We have thus far generated about $1.1M of interest from the 2022 and 2024 series bonds and continue to gain 
interest.  We are proposing to utilize these interest funds to pay the cost for AECOM’s Task Order # 8 until we are 
ready to close on the loan for the construction dollars.  We will include in that single issuance of CO’s enough 
money to reimburse ourselves for these upfront engineering costs. 
 
With an authorization to proceed in November, AECOM will have at least 90% engineering completed by June, at 
which time we will need to either make application to TWDB for an extension or begin the process to close on the 
loan by the August deadline. 
 
With earnest and continued efforts on the part of the City, we can reasonably expect TWDB to approve for an 
extension of 6-8 months, but not one year, as the TWDB no longer approves multi-year commitments. That could 
reasonably put us around March 2026.  We probably won’t have bids back by this time, but we would have a much 
better construction cost estimate based upon a 100% completed and TCEQ approved design. 
 
RECOMMENDATION: 
Approve AECOM Task Order #8, with the understanding that staff will bring back a reimbursement resolution 
within the time prescribed by law such that the TWDB loan proceeds can be used to reimburse the city for these 
upfront engineering costs. 
 
NOTE: The reason we are not pursuing an initial TWDB closing specifically for the engineering fees is that we 
received clarification from TWDB that we could do this, however, the design funds would not be released until 
the Environmental Information Document was prepared and approved, which can take a year or so.  By using our 
funds initially, the Environmental Information Document can be prepared concurrently with the engineering 
design.  In other words, other than the $70,000 for the EID, we would not receive any fund from this initial issuance 
until we would be working on the issuance for construction dollars. So it makes more sense to wait and include 
this $1.36M in the one-time issuance and then reimburse ourselves back. 

103

Item 7.



  

  

 

  

  

  
 

 
 
 
 
 
 
 
 
 
 
11/7/2024 

  AECOM 
19219 Katy Freeway, Suite 100 
Houston, TX 77094 
USA 
aecom.com 
 
 
 

 
Jody Weaver, PE  
City Manager 
202 North Virginia  
Port Lavaca, TX 77979 
 
 
RE:   Request for Authorization to Proceed 
  Task Order 8: Final Design and Bid Phase Services for the City of Port Lavaca Lynn’s Bayou 

Wastewater Treatment Plant Expansion 
    
 
 
Dear Ms. Weaver,  
 
As requested by City of Port Lavaca (City) on 11/01/24 via. email, AECOM is pleased to submit this 
proposal to provide Professional Engineering Services for the expansion of the Lynn’s Bayou Wastewater 
Treatment Plant from 2 MGD to 4 MGD capacity.   
 
Background 

The City of Port Lavaca owns and operates the Lynn’s Bayou Wastewater Treatment Plant (WWTP). The 
WWTP is located at 800 N. Commerce St., Port Lavaca, TX 77979, approximately 30 miles southeast of 
Victoria, Texas.  
 
The WWTP was originally constructed in 1982 for a rated capacity of 1.5 MGD and was expanded in 2001 
to 2 MGD.  The plant is an activated sludge facility permitted for 2 MGD average daily flow and a 2-hour 
peak flow of 5,319 gpm or 7.65 MGD (TPDES Permit No. WQ0010251001).  The existing treatment 
system consists of a mechanical bar screen, a grit classification chamber, three sequential aeration 
basins, two secondary clarifiers, UV disinfection, Parshall flume flow meter and outfall structure, an 
aerobic digester, a sludge thickener, a Return Activated Sludge (RAS)/Waste Activated Sludge (WAS) 
pump station, sludge dewatering beds, and six blowers (including two blowers installed as part of the 
improvements project) .  
 
The current average daily flow to the plant had increased over 75% of the WWTP rated flow for three 
consecutive months. With the exceedance rate over 75%, per TCEQ Rule §305.126 (a), City (permittee) 
initiated engineering and financial planning for expansion of the WWTP.  City contracted with AECOM in 
2021 to perform an assessment of the WWTP and plan for expansion of the plant.  The September 2021 
report titled “Lynn’s Bayou Wastewater Treatment Plant Expansion” recommended performing a short-
term improvements project that would address the immediate needs of the WWTP, including increasing 
the blower capacity for the aeration basins.  The short-term improvements project is currently nearing the 
end of construction.   
 
 
 
 

104

Item 7.



 
 
 

  
 

 

 
 

 
AECOM completed the 30% design of this project. A preliminary design report dated December 2023 was 
submitted to the City. This report includes evaluation of alternatives for capacity expansion, 
recommendation of path forward, preliminary design drawings and a preliminary opinion of construction 
cost. Per the preliminary design performed, proposed expansion of the WWTP will entail design and 
construction of: 

1. Headworks, grit basin and flow splitter box 
2. Anoxic basins 
3. Aeration basins with fine bubble diffusers 
4. Aeration basins blower building 
5. Final clarifiers and flow splitter box 
6. RAS and WAS pump station 
7. Sludge pump station 
8. Polymer assisted sludge drying beds 
9. Gravity Thickeners 
10. UV Disinfection System Expansion 
11. New Office/Lab Building 
12. Modifications to existing Circular WWTP 
13. Modifications to existing Sludge Dewatering Beds 
14. Modifications to existing Parshall Flume 

 

AECOM’s overall Scope of Services for this project include Basic Design and Bid Phase services. Scope 
of Services requested to be authorized by this proposal includes the following:  

Basic Services: 
o Final design of the WWTP expansion 
o TPDES Permit Amendment 
o Bidding services 
 
Additional Services: 
o Environmental Information Document 
o Treatment system design for removal of Copper and Zinc 
o SUE Services 

 
The Scope of Services described here covers services by AECOM, for the services listed above.   
 
This proposal accounts for coordination with Texas Water Development Board (TWDB) on such activities. 
 
Exhibit “A” provides an itemization of the labor and expenses associated with the Scope of Services. 

 

 

 

 

 

 

105

Item 7.



 
 
 

  
 

 

 
 

BASIC SERVICES 

SCOPE OF SERVICES – Final Design  

Scope of services of this phase will include 60%, 90% and bid ready package design milestone 
deliverables of the WWTP expansion. 

Task 1 – Project Management 

Project management associated is anticipated to span ten (10) months and includes the following sub-
tasks. 

Task 1.1: Project Management and Administration  

Task 1.1.1: Project Setup and Administration 

Setup project in AECOM project management system and administration during the span of the 
project including oversight, tracking and coordination.  

Task 1.2: Meetings  

Task 1.2.1: Project Coordination  

AECOM will conduct biweekly internal progress meetings with the multi-disciplinary teams 
involved to review progress, and discuss challenges, action items and path forward. 

Approval of plans and specifications will be required by TWDB; AECOM will coordinate the 
submittal and approval process with the agency. 

Coordination will be done with American Electric Power (AEP) during the course of the final 
design phase in sizing transformer(s) and setting up service. 
 

Task 1.2.2: Project Status Meetings  

AECOM will assist in the organization of and participate in monthly project meetings with the City 
to communicate and receive input and feedback on data requirement, challenges, outstanding 
issues, status, decisions, and progress update.  The project team will provide an agenda, 
summary minutes, and an updated decision and action items log for each meeting.  The proposal 
is based on a total of ten (10) including status and review meetings. 

Task 1.3: Project Management Deliverables  

Task 1.3.1: Project Plan and Schedule 

Update project plan and schedule prepared at the 30% design stage. Changes to the project 
schedule will be identified and explained in the monthly status report. 

Task 1.3.2: Monthly Invoices and Status Reports 

Submit monthly invoices along with a status report summarizing progress of the project and 
updated project schedule.  

 

Task 2 – Final Design 

Perform Final Engineering Design and prepare construction drawings and technical specifications.  
AECOM technical specifications, modified for job specific requirements, will be used for the project.  Final 
design phase of this WWTP expansion project will include design of  

1. Headworks, grit basin and flow splitter box 
2. Anoxic basins 
3. Aeration basins with fine bubble diffusers 
4. Aeration basins blower building 
5. Final clarifiers and flow splitter box 
6. RAS and WAS pump station 

106

Item 7.



 
 
 

  
 

 

 
 

7. Sludge pump station 
8. Polymer assisted sludge drying beds 
9. Gravity Thickeners 
10. UV Disinfection System Expansion 
11. New Office/Lab Building 
12. Modifications to existing Circular WWTP 
13. Modifications to existing Sludge Dewatering Beds 
14. Modifications to existing Parshall Flume 

Task 2.1 Final Design Drawings and Project Manual 

 Task 2.1.1  Final Design Drawings 

This task includes preparing detailed design drawings for the WWTP Expansion.  The design 
package will include drawings from the following disciplines: Mechanical, Civil, Structural, 
Architectural, HVAC, Electrical and Instrumentation and Control.  The design drawings will be 
designed based off applicable codes and standards.  A set of design drawings will be provided at 
the 60%, 90% and bid ready package milestones. 

Task 2.1.2  Technical Specifications 

This task includes preparing technical specifications for the WWTP Expansion.  This will include 
specifications for the following disciplines: Mechanical, Civil, Structural, Architectural, HVAC, 
Electrical and Instrumentation and Control.  The design drawings will be designed based off 
applicable codes and standards.  A set of technical specifications will be provided at the 60%, 
90% and bid ready package milestones. 

Task 2.2 TCEQ Submittal 

This task includes finalizing the engineering report describing the WWTP expansion that will be 
delivered to the TCEQ for review.  This task will also include preparing a package that includes 
signed and sealed technical specifications, signed and sealed drawings, and signed and sealed 
engineering report in accordance to TCEQ requirements. AECOM will also be responsible for 
responding to any comments provided by the TCEQ. 

Task 2.3 Opinion of Probable Construction Cost and Schedule 

Opinion of Probable Construction Cost (OPCC) developed at the 30% milestone will be updated 
based on the WWTP expansion final design drawings and specifications.  OPCC prepared will be 
delivered as a part of each milestone review package. 

Task 2.4 Deliverables 

During the Final Design phase of the project, AECOM will package and deliver milestone review 
packages for the WWTP expansion for review to the City of Port Lavaca.  AECOM will deliver 
electronic copies of the 60%, 90% and bid ready milestone packages. 

Fee for additional SUE services by Civil Corp has been included in the proposal, to be utilized   as 
determined to be necessary. 

 
SCOPE OF SERVICES – TPDES Permit Amendment 

Task 1 – Project Management 

Project management associated includes the following: 

Task 1.1: Project Setup and Administration 

Setup project in AECOM project management system and administration including oversight, tracking 
and coordination.  

 

107

Item 7.



 
 
 

  
 

 

 
 

Task 1.2: Coordination  

AECOM will coordinate with the TCEQ regarding the preparation, review, and approval of the WWTP 
TPDES amendment application. AECOM will contact appropriate persons to discuss concerns and 
assist in moving the application process forward, whenever possible. These activities include: 

o Prepare and submit materials and/or information requested by TCEQ to declare the 
application administratively and technically complete.  

o Submit an original newspaper clipping and affidavit to TCEQ for each of the public notices. 
o Submit copy of application, draft permit, and any revisions to the local library for public review. 
o Submit the Application Availability Verification Form to TCEQ to certify that the application was 

made available to the public for review. 
 

Task 2 – TPDES Administrative Report 

In support of preparation of the administrative report for the permit amendment, AECOM will perform the 
following tasks. 

Task 2.1: Administrative Worksheets 

   Prepare the administrative Forms 1.0 and 1.1 for City’s review and TCEQ submission. 

Prepare Core Data Form, prepare application fee type information and prepare attachments index. 

 Prepare Supplemental Permit Information Form (SPIF). 

 Coordinate with the City to obtain background information regarding general information required, 
facility operators, plant information, plant ownership information, effluent disposal site location and 
publishing responsibilities.  

Task 2.2: Exhibits and Maps 

Prepare a USGS Quad map to include the WWTP location, point of discharge, proximity of plant site 
to new and future developments, and labels on map of all water supply and related information. 

Prepare map that shows affected landowner information. 

Visit site and obtain necessary pictures. Prepare a map that shows the location and direction of 
photographs taken. 

Prepare a buffer zone map that shows the property boundary, buffer zone, treatment units and 
distance of treatment units from boundaries. 

Task 3 – TPDES Technical Report 

In support of preparation of the administrative report for the permit amendment, AECOM will perform the 
following tasks. 

Task 3.1: Technical Worksheets 

Prepare Domestic Technical Worksheets 1.0, 1.1, 2.0, 2.1, 4.0, 5.0 and 6.0 required for major 
amendments, for City’s review and TCEQ submission. 

Coordinate with the City as required to obtain information on operator certification, sludge disposal 